(=)

Excel Standing Hip Abductor Assembly Instruction
PL-ST-AB

1/




packaged)

e Si )
UL
AN
il

A

4 5
il ‘( |

7 8 9

(
11
.
13 14 15
)
(A //
16 17 18
Item NO Name Qty

1 Base assembly 1
2 Column components 1
3 Starter arm assembly 1
4 Left boom assembly 1
5 Right boom assembly 1
6 Pedal components 1
7 handle assembly 2
8 Stainless steel components 1
9 Connect bearing assembly 2
10 Bearing seat 2
11 Spacer sleeve 2
12 Connecting shaft 2
13 0211 gasket 2
14 GT003 4
15 Stainless steel foot pedal 2 1
16 Assemble the pedals 1
17 Leg pads 2
18 New sheath 2
19 50 Diameter butterfly clip 2

2/




N\

A B C
7 7 7
‘////\\ // //1\\“\\ @\
\\k\>\ \\ | > \\\\
~—_ | / }\ ﬂ \\\
0 T/ —
D E F
/7 S
| .\ T\\\
Ve \ \ N )
& ./
G H J
7
Ve
( ﬁ T
\(\7\\\\‘ \\\\ Va)
\\\\\\\ 77 /
4l |
K L M
Item NO Name Qty
A Flat washer ®10 33
B Lock nut M10 14
C Hexagon socket head screw M10X70 6
D Hexagon socket head screw M10X80 4
E Hexagon socket head screw M10X20 9
F Hexagon socket head screw M10X120 2
G Hexagon socket head screw M10X45 2
H Hexagon socket head screw M8X45 4
J Flat washer ®8 8
K Lock nut M8 4
L Hexagon socket head screw M8X70 4
M Hexagon socket head screw M10X30 2
N

3/




Assembly steps

Step Item NO Name Qty
1 Base assembly 1
3 Column components 1

1 A Flat washer ®10 8
B Lock nut M10 4
C Hexagon socket head screw M10X70 4

P
-

i

———p

—

4/




Assembly steps

>
P|—|~Nfoo| <<
<}
o
0
<
o
—
=
> =
g |o| |2
O o| o
N Ol B|=| »
ol ol T|=
o sm.t.m
| el w| S| 5| 0
G| = | & c|<
=1 3| x|
| @ o| ©
0| o| &l of x
o e I B
@ L 7
+
e S
)
©
x
%)
T
o
=
o
m31ABD
+
&
o N
n

5/



Assembly steps

Step Item NO Name Oty
4 Left boom assembly 1
5 Right boom assembly 1

3 11 0217 spacer sleeve 2
12 Connecting shaft 2
A Flat washer ®10 2
E Hexagon socket head screw M10X20 2

6/




Assembly steps

Step Item NO Name Qty
6 Pedal components 1
13 0211 gasket 2
A Flat washer ®10 8

4 B Lock nut M10 4
C Hexagon socket head screw M10X70 2
E Hexagon socket head screw M10X20 2
F Hexagon socket head screw M10X120 2

7/




Assembly steps

Qty

~ \q
MWAW ()

ZS VAN

wlo
<™
<[>
olo
> —| =
= ==
Q
g| 2 =| =
alelol |22
ol <ol o o
o[ | S[=| @] »
an erd
ol c| 5| &f +| ©| ®
= 2l<£]| 5| o ©
mrcsnhh
S5 0| ®
o| 2 F|l x| +|+
o ~l ol ele
ol Bl o] x| x
I g o ] )
2w 919
T
c
c|© cl| c
o o| o
1) Q0| o)
©| ©
x| x
0| ©
==
o
=
£ 3 m| o=
o
+

Step

8/



Assembly steps

Item NO

Step Name Qty
7 Handle assembly 2
15 Stainless steel foot pedal 2 1
16 Assemble the pedals 1

6 A Flat washer ®10 4
E Hexagon socket head screw M10X20 4
J Flat washer ®8 4
H Hexagon socket head screw M8X45 4
K Lock nut M8 4

9/




Assembly steps

Step Item NO Name Oty
17 Leg pads 2

7 J Flat washer ®8 4
L Hexagon socket head screw M8X70 4

0

10/




Assembly steps

Step Item NO Name Oty
8 Stainless steel components 1
18 0609 New sheath 2

8 19 Butterfly clip 2
A Flat washer ®10 1
E Hexagon socket head screw M10X20 1

11/




